I

N\

N YAMAHA XSR 900 / GP  2022--> DELTA
rPMIIIU' RACE

E— i DESCRIPTION PARTNUMBER | QT
1| Collettore #1/ Down pipe #1 9773Y06652A 1
2 | Collettore #2 / Down pipe #2 9773Y066528 1 '
3 | collettore #3 /7 Down pipe #3 9773Y06652C 1 gi:irgi r?gl'%'gi';
4 | Tubo di raccordo 3-1/ Link pipe 3-1 9773Y07852D 1
5 | Tubo diraccordo / Link pipe 9773Y08252F 1 @ X3
6 | Silenziatore / Muffler - dB killer 50.DK.123.0 Delta Race @55 1
7 | Vite M8x20 / Screw M3x20 50.73.894.1 1 @ X3
8 | Rondellain alluminio nera / Black aluminium washer | 50.73.221.1 2
9 | Staffa /Bracket 50.55.1585.0 1 @ X?)
10 | Staffa / Bracket 50.55.1493.0 1
11 | Dado M8 flangiato / Flanged nut M8 50.73.393.1 2
12 | Rondella disicurezza / Safety washer 50.73.604.1 2
13 | Vite M8 x 16 / Screw M8 x 16 50.73.098.1 2
14 | Fascetta/ Clamp 50.73.795.1 2
15 | Staffa / Bracket 50.73.1122.0 2
16 | Dado rapido M5/ M5 cage nut 50.73.674.1 2
17 | Coverin carbonio / Carbon cover 50.CR.070.0 1
18 | Rondella M5 / Washer M5 50.73.351.1 2
19 | Vite M5x8 /Screw M5 x 8 50.73.233.1 2
ASSENRLAGGI0 FASCTTA REGO LRI 20 | Vite M8x40 / Screw M3x40 50.73.075.1 1
ASTUSTABLE CLANPASSEALY 21 | Molla media / Mid-size spring 50.73.359.1 10
U’ 22 | Molla lunga / Long spring 50.71.080.1 2
b 23 | Tubo in gomma per molla / Rubber pipe for spring 50.73.210.1 12
@ 24| Boccolainterna in acciaio / Internal steel bush 50.73.337.1 3
% 25 | Boccola esterna in acciaio / External steel bush 50.73.338.1 3
Flangia in alluminio / Aluminium flange 50.73.339.1 3
0
\ —>
P iousrint s )

Mandatory Catalytic Converter
Cod. ACC.099.A1

Optional in Y.082.LDRB
Included in Y.082.KDRB

Mivv fornisce 2 prolunghe di diversa misura

per ricollegare i cavi sonda.

Mivv supplies two extensions of different lengths
to reconnect the sensor cables.

APPLICAZIONI / APPLICATIONS
CODICE / CODE SILENZIATORE / MUFFLER | TUBO/ PIPE NOTE
Y082.LDRB
00.73.ACC.101.0 TESIOm STEELBLACK INOK /ST, STEEL CAZ:LYTIC C(O(l\glERTER NOTI(NCLUDED
Switch-Off Key oL TALYTIC CONVERTER INCLUDED




A

N\

P — YAMAHA XSR 900 / GP  2022-->
T?MIIIU'

I TALIAN 5TYLE]

=

Smontare il supporto pedane posteriori e posizionale le staffa 50.55.1493.0 sul lato destro e la 50.55.1494.0 sul lato sinistro della moto.
Remove the rear footrest support and place bracket 50.55.1493.0 on the right side and bracket 50.55.1494.0 on the left side of the motorcycle.

Riposizionare il supporto pedane riavvitantolo con le viti originali.
Reposition the footrest support and screw it back in place using the original screws.

Montaggio finale.
Final assembly.




